热门搜索:泥浆泵阀体泥浆泵缸套泥浆泵配件

泥浆泵阀体

Product Center

联系我们

企业名称:青岛海诺奥石油机械制造有限公司

联系人:董京义,王震

固话:0532-58628118

电话:15153273539

邮箱:hna@pumpparts.cn

网址  :   www.pumpparts.cn

地址:崂山区文岭路5号白金广场C座701


L type valve box fluid end fittings -- 5000PSI/7500PSI

您的当前位置: 首 页 >> 产品中心 >> Fluid End Parts

L type valve box fluid end fittings -- 5000PSI/7500PSI

  • 所属分类:Fluid End Parts

  • 点击次数:
  • 发布日期:2022/05/30
  • 在线询价
详细介绍

1653874698732198.jpg1653874714847094.png



Since 1997, HNA has been famous for its engineering design, production technology, and excellent product quality in the oil and gas field. It specializes in introducing and developing high-pressure technologies and products for twin-, triple- and five-cylinder mud pumps. , and using exquisite high pressure forging, precision casting, heat treatment technology and finishing technology, designed and produced the HNA L-type valve box hydraulic end fittings - 5000PSI/7500PSI, which can be interchanged with the products of major world famous brands. Such as: Bomco, Honghua, TSC, Weatherford, Ellis Williams, Gardner Denver, Emsco, National, Oilwell, Ideco, Drillmec, etc., and can be customized according to the special requirements of customers.


 Features:


* High-pressure forging, precision casting, heat treatment equipment and technology, and precision machining technology of multi-axis CNC machining centers ensure the excellent performance of hydraulic end accessories and meet API standards.


* Strict quality control and inspection ensure higher product quality and longer service life


* HNA is a one-stop supplier of a full range of fluid end fittings, providing a full range of interchangeable fluid end fittings for major models of mud pumps around the world, including thread rings, valve guides, wear pads, cylinder heads And press cylinder, valve cover and press cylinder, cylinder jack, cylinder liner press cylinder, cylinder liner clamp, cylinder liner adjuster, discharge connector, discharge adapter, wedge block assembly, stuffing box, fender, limiter Pressure plates, flanges, bushings, lock washers, locating rings, all kinds of washers, sealing rings and O-rings, all kinds of bolts, studs, nuts, screws, etc.


* Maximum working pressure 5000--7500 Psi


* The product has a longer service life and meets the requirements of API standards


* All fluid end accessories can be completely matched and interchanged with the 5000/7500PSI L-type fluid ends of the world's major brands of pumps


*Product Series:


HNA-FE-E-L75: HNA L type, 7500Psi liquid end fittings (high pressure)


HNA-FE-E-L50: HNA L type, 5000Psi liquid end fittings (atmospheric pressure)


Customer customization According to the specific requirements of customers, specially designed and customized HNA series L-type hydraulic end accessories, API standard products / non-API standard products are available




c1b0a473b5d31bfe232e8998b7c84b9.jpg

Fully interchangeable with NATIONAL fluid ends and components -- pictures are for reference only


National 12-P-160 Liquid End Assembly (VN 5-20-95)

Item

No.

本图

标号

OEM

PART No.

原厂部件号

ORIGINAL DESCRIPTION

原厂名称描述 

DESCRIPTION & Remark

名称与说明

REQ.

QTY

配置

数量

1

1292240

MODULE, STUDDED DISCHARGE ( INCLUDES ITEMS 4 thru 12)

Discharge valve box with bolt and female (including 2-10 bolt female)

--

2

1292241

DISCHARGE MODULE

Discharge valve box (without nut)

3

3

6300220

NUT,1-3/8”HEAVY HEX

1-3/8" heavy-duty hex nut (discharge valve box to power end connection)

30

4

2408029

STUD,1-3/8”x6-3/4” LG. TOP TAPER LOCK

Top cone lock stud 1-3/8”x6-3/4”LG. (connection of discharge valve box to power end)

30

5

6300180

NUT,1-1/8 HEAVY HEX

1-1/8" heavy-duty hex nut (discharge valve box and cylinder liner pressure cylinder flange connection)

18

6

2408028

STUD,1-1/8X6-3/8 TOP TAPER LOCK

Top cone lock stud 1-3/8”x6-3/4”LG. (Drain valve box and cylinder liner pressure cylinder flange connection)

18

7

6300281

NUT,1-3/4”-8 UNC HEAVY HEX

1-3/4"-8 American Standard Coarse Thread Heavy Hex Nut (connection between discharge valve box and suction valve box)

18

8

2408033

STUD,1-3/4”X21-1/8”LG.BOTTOM TAPER LOCK

Bottom cone lock stud 1-3/4”X21-1/8”LG. (connection between discharge valve box and suction valve box)

18

9

6300240

NUT, 1-1/2” HEAVY HEX

1-1/2" heavy hex nut (threaded ring to valve box)

36

10

2408027

STUD,1-1/2”X7-7/8 TOP TAPER LOCK

Top cone lock stud bolt 1-1/2”X7-7/8 (connecting the screw ring to the valve box)

36

11

1292243

MODULE, STUDDED,SUCTION (INCLUDES ITEMS 1 thru 3)

Suction valve box with bolt and female (including 12-14 bolt female)

--

12

1292244

SUCTION MODULE

Discharge valve box (without nut)

3

13

6300240

NUT, 1-1/2” HEAVY HEX

1-1/2" heavy hex nut (threaded ring to valve box)

36

14

2408027

STUD,1-1/2”X7-7/8 TOP TAPER LOCK

Top cone lock stud bolt 1-1/2”X7-7/8 (connecting the screw ring to the valve box)

36

15

1292165

BUSHING,LINER

Cylinder liner flange

3

16

1292174

RETAINER, VALVE

valve gland

6

17

1292172

COVER,VALVE

Bonnet (with thread buckle)

6

18

1292178

SCREW

wedge adjustment screw

6

19

6300182

NUT,1-1/8-12 HEAVY HEX

1-1/8-12 Wedge Adjustment Heavy Duty Hex Nut

6

20

1292171

WASHER

Wedge Adjustment Screw Washer

6

21

1292176

RING, THREADED

Thread ring

6

22

G1292268

WEDGE,LOCKING (INCLUDES ITEMS 18 AND 19)

Wedge assembly (includes items 22-A, 22-B)

--

22-A

1292179

WEDGE

wedge

6

22-B

1292181

SPRING,WEDGE RETAINING

wedge compression spring

6

23

1540127

SEAL, VALVE RETAINER

valve gland seal

6

24

1292140

HOLDER,VALVE GUIDE INSERT

Valve guide bushing bracket

6

25

1292141

INSERT,VALVE GUIDE

valve guide bushing

6

26

6511416

PIN,7/8”X2”LG. DOWEL

7/8”X2”LG. Locating Pin

(between suction and discharge)

6

27

1292266

PLATE, WEAR

Wear pads

3

28

1292252

CONNECTOR

drain connector

2

29-A

7000307-11

CAPSCREW,1/2X2” HEX HEAD CAD PLT GR5

1/2X2” hex screw (for drain connector)

16

29-B

7619050

WASHER,1/2 SPRING LOCK

1/2 spring washer (for drain connector)

16

30

1292175

RING, BACK-UP

Backup gasket (for drain connector)

4

31

1292253

ADAPTER

排出适配器

2

32

2410031-433

PACKING

Rectangular Adjustment Seal (Between Drain Connector and Drain Adapter)

2

33

2410031-437

PACKING

Rectangular adjustment sealing ring (self-matching discharge connector and discharge adapter)

4


1292166

CLAMP COMPLETE,LINER( INCLUDE ITEMS 46 THRU 51)

Cylinder liner clamp assembly (including 34--38 items)

--

34

1292167

CLAMP, LINER

Cylinder liner clamp

3

35

7000491-10

CAPSCREW, 7/8X4-1/2 HEX GR5

 7/8X4-1/2 hex screw (for cylinder liner clamp)

6

36

6309140

NUT,7/8” HEX LOCK

7/8" hex nut (for cylinder liner clamps)

6

37-A

1292169

PIN

Cylinder liner clamp retainer locating pin

6

37-B

6571620

PIN,1/4”X1-1/4” SPRING

Cylinder liner clamp retainer locating pin spring

12

38

G1292168P

CONNECTOR

Cylinder liner clamp retainer

6

39

2408015

STUD,1-1/2”X7-1/2” BOTTOM TAPER LOCK

1-1/2”X7-1/2”Bottom cone lock studs (discharge valve box)

16

40

6300240

NUT,1-1/2” HEAVY HEX

1-1/2”Heavy hex nut (drain valve box)

36

Not

Shown

1292257

SEAL

Seals (between valve boxes, and between valve box and wear pads)

6

Not

Shown

1540851

SEAL,SUCTION MANIFOLD

Sealing ring (suction manifold interface)

3






 

 cd39cef0a12658dc6d889dfdb28f057.jpg

Fully interchangeable with OILWELL fluid ends and components -- pictures are for reference only

 


Oilwell A-850-PT/A-1100-PT/A-1400-PT/A-1700-PT 液力端组件

  (VN 01-15-93)

Item

No.

标号

OEM

PART No.

原厂部件号

ORIGINAL DESCRIPTION

原厂名称描述 

DESCRIPTION & Remark

名称与说明

REQ.

QTY

配置

数量

1

10-300-181

FLUID END-STUDDED(INCLDES ITEMS 2 THRU 8)

L型液力端阀箱带栓带母(包括2-8项

3

2

--

--

L型液力端阀箱,不带栓母

--

3

49-001-292

Stud,  1-  3/8” - 8 X 4  ½”

1-  3/8” - 8 X 4  ½”双头螺栓,排出端

12

4

75-511-754

Nut,   1 - 3/8” - 8 Hvy.   Hex

 1 - 3/8” - 8重型六角螺母(8/英寸),排出端

12

5

49-002-837

Stud,  1 -3/4” - 8 X 7- 1/2”

 1 -3/4” - 8 X 7- 1/2” 双头螺栓(排出端与动力端连接)

12

6

75-510-126

Nut,  1 - 3/4” - 8  Hvy.  Hex

- 3/4” - 8  重型六角螺母(8/英寸)(排出端与动力端连接)

12

Not Shown

86-342-103

Elbow, 3/8 Street

3/8 90度弯管

6

7

10-300-184

Plate,Liner Wear

缸套耐磨垫

6

8

20-100-008

Gasket,  Liner  Wear  Plate

缸套耐磨垫垫圈

6

9

75-632-234

Capscrew, 5/8-11X1-1/4 Self  Locking HEX Head

5/8-11X1-1/4 自锁式六角头螺钉(阀导向体)

24

10

20-200-004

Bushing,  Valve  Cover Sleeve

导向体衬套

6

11

10-300-004

Sleeve,Valve Cover

阀导向体

6

12

10-300-011

Gasket,  Valve  Cover

阀盖垫圈

6

13

10-300-005

Cover, Valve

阀盖

6

14

10-300-183

Adapter, Liner  

缸套适配

3

15

10-303-092

Nut,  Liner  Adapter

缸套适配螺母端盖(适用A850-PT, A1100-PT

3


10-300-182

Nut,  Liner  Adapter

缸套适配螺母端盖(适用A1400-PT, A1700-PT

3

16

10-300-185

Ring,Spacer

缸套适配调隙环

3

17

10-303-091*

Ring,Spacer

缸套适配对中套(适用A850-PT, A1100-PT

3


10-300-186**

Ring, Spacer

缸套适配对中套(适用A1400-PT, A1700-PT

3

18

10-300-201

Gasket,  Suction  Manifold

吸入口密封圈

3

19

99-609-345

O-Ring,4-3/8 X4X3/16

4-3/8 X4X3/16, 排出口密封圈

3






 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 





本文网址:http://www.pumpparts.cn/product/785.html

关键词:

Z近浏览:

联系我们

青岛海诺机械制造有限公司                   备案号:鲁ICP备19026370号

1511753103122326.png0532-586281181511753120705075.png
 3055392217 
1511753131124374.png151532735391511753145100509.pnghna@pumpparts.cn




关注我们

 泥浆泵阀体

  微信公众号

 泥浆泵阀体

欢迎给我们留言
请在此输入留言内容,我们会尽快与您联系。
姓名
联系人
电话
座机/手机号码
邮箱
邮箱
地址
地址